
MAN-VIGILANTE-2025-6-03User Manual

RADIO CERTIFICATIONS

CE: GTS2023060192EV1
FCC: 2A2UNRTX4C00
IC: 24025-RTX4C00

Link to the most recent version of this 
manual with exploded views and parts lists: 
www.redcatracing.com/pages/manuals

Batteries not included



TM

1

AGE WARNING! You must be 14 years of age or older to operate this vehicle. It is the buyer’s responsibility to ensure that this product is safely operated. 
This radio controlled (RC) vehicle is not a toy. It is the responsibility of the parents or guardian to ensure that minors receive appropriate guidance and 
supervision when operating or working on this product.
The buyer assumes all risks associated with the use of this product. Namero LLC d/b/a Redcat Racing and their retail partners, dealers, distributors, 
manufactures and affiliates cannot control the use and operation of this product and as such shall not be held responsible or liable for any injury, accident or 
damage resulting from the use of this product. 
Always perform a prerun inspection to ensure that there is no damage and that all screws and wheel nuts are secure. If damage is found, repair or replace 
prior to use.
Fully read all instructions, manuals and warnings that come with your RC vehicle and any accessories required to operate the product. 
Never operate your RC vehicles on public roads, near bystanders, children, pets other animals. Never lose sight of your vehicle while it is in operation and 
always leave a safe distance around your RC vehicles when driving so that in the event you lose control you don’t damage the vehicle, hurt yourself or others. 
Always keep clear of the wheels or other moving parts on the vehicle and never attempt to pick up the vehicle if the wheels are in motion. Do not attempt to 
touch the motor, ESC, battery or other electrical components during or immediately after use as these items will get hot during operation. 
Always allow the vehicle time to cool down between runs. Overheating the electronics can shorten the life of your electronic components.  
Never leave the battery connected when not in use and store batteries in accordance with the manufactures instructions. 
Never leave a battery unattended while being charged. Never charge batteries while they are inside of the RC vehicle. 
There is a risk of fire and explosion when dealing with batteries. Rechargeable batteries may become hot and catch fire if left unattended, charged too 
quickly, charged too often, if overcharged, if over discharged or if previously damaged. Never charge at a rate higher than 1C. (2000Mah pack = 2 amp 
charge rate). Always use a LIPO safe charging pouch when charging LIPO batteries. Only use a LIPO specific charger when charging LIPO batteries. 
Never use a LIPO battery that has previously overheated and/or shows signs of damage or swelling. If you suspect the battery to be damaged, immediately 
discontinue use and properly dispose of the battery. Never dispose of a LIPO battery with regular trash, check with local authorities for proper disposal.
Always check the ESC settings to ensure that they match the battery type during operation. If using a LIPO battery, the ESC must be set to LIPO or damage 
may occur. 
Never mix old and new batteries. Do not change or charge batteries in a hazardous location. Do not mix alkaline, lithium, standard (carbon zinc), or 
rechargeable (NiMh, cadmium) batteries. 
If you do not agree with or are unable to follow these warnings and are not willing to accept full and complete liability for the use of this RC product; 
immediately return the product to your place of purchase in new and unused condition.

NOTE: You can also operate the ON/OFF button by 
reaching under the body behind the front right tire.

4. Plug in both batteries. CAUTION! Do not 
turn on the ESC yet!

5. Turn on the radio. 6. Power on the ESC and secure the body in place.

3. Strap in two fully charged battery packs.
The Vigilante runs
on 6S or 8S and
accepts two 3S or 
two 4S LIPOs.

2. Remove the four body clips and lift the 
body off of the chassis.

1. Insert 4 brand new AA batteries into the 
controller. Be sure to line up the positive (+) 
side of the battery with the (+) mark inside the 
battery compartment. (see above warnings)

Attention: The ESC is set to LIPO from the 
factory.
Note: When using a LIPO battery, the ESC MUST 
be set to LIPO or damage to the battery may occur. 
See full online manual.

Attention: The ESC is designed to run on 6S or 8S. 
This is done by using two battery packs that total 6S or 
8S. You must use two 3S (6S total) LIPO battery packs 
or two 4S (8S total) LIPO battery packs. Do not mix 
and match 3S and 4S battery packs. Both packs being 
used must have the same voltage and MAh ratings.

REAR

FRONT

x2 x2

Warnings 

Start Up



TM

2

2. Turn off the radio.1. Remove body and turn off the vehicle. 3. Unplug and remove both batteries 
from the vehicle.

Forward Brake - 1st tap Reverse - 2nd tap

Straight RightLeft

Servo Reverse Throttle Trim - Throttle NeutralSteering Trim - Steering Neutral 
While driving away from 
you, if the vehicle steers 
to the left while you 
steer the controller to 
the right, reverse 
channel 1 by flipping 

the switch labeled “STEERING REVERSE”. 
The switch labeled “THROTTLE REVERSE” is 
for reversing throttle orientation.

(-) (+)

- +

Steering EPA - Maximum Steering Endpoint Adjustment
(+)

(-)HOLD

(+)

(-)
HOLD

Press and hold for 3 seconds.

Shut Down

Radio Adjustments

Throttle

Steering





















Front/rear Differential

Shock Assembly

RER26711

RER26813

**RER39360

RER26815

RER27434

               **RER37545 
                 *RER26717

RER26914

RER27434
**RER37547
  *RER26811

RER27124

RER27124

RER27224

RER27324

RER27325

R
ER

20
11

3

RER20113

RER20113

 *RER26816

 *RER26814

**RER39156

RER26816

RER27127

RER13479

RER27127

RER26815

RER27434

Vigilante Exploded Views

CNC Gear Set - Upgrading From Powdered Metal Gears

TM

12

Circled in RED: Metal gears that can be upgraded to stronger CNC gears.
Circled in BLUE: Plastic center di� case that is upgradeable to CNC Aluminum.

While each of the circled components above can be purchased seperately, you can save money by purchasing them together with the  “Vigilante 
Full CNC Upgrade Gear Set”.  This set includes all CNC gears for the Vigilante (everything circled in red) and is a great savings when bought as a set. 

NOTE: If you already have the latest version of the Vigilante, with aluminum center di�erential case, there is no need to upgrade: all of the 
upgraded gears are already installed in your vehicle.

To Purchase the Vigilante Full CNC Upgrade Gear Set, click the link: https://www.redcatracing.com/products/vigilante-full-cnc-gear-set

Vigilante Full CNC Upgrade Gear Set:  
RER37547 (Qty 2),  RER37545 (Qty 1),  RER37546 (Qty 1),  RER37548 (Qty 1),  RER37645 (Qty 1)

We also recommend upgrading the 
plastic center di�erential case, with the 
CNC Aluminum Di�erential Case, at the 
same time you install the CNC Gear Set.

If your Vigilante has a CNC Aluminum Center Di�erential Case (RER39156); it already has the CNC gears installed and is the latest version of 
the vehicle.  The earlier versions of the Vigilante have a plastic center di�erential case (shown in the diagram above) and powdered metal gears. 

RER39156
CNC Aluminum Center Di�erential Case



Front/rear Differential

Shock Assembly

RER26711

RER26813

**RER39360

RER26815

RER27434

               **RER37545 
                 *RER26717

RER26914

RER27434
**RER37547
  *RER26811

RER27124

RER27124

RER27224

RER27324

RER27325

R
ER

20
11

3

RER20113

RER20113

 *RER26816

 *RER26814

**RER39156

RER26816

RER27127

RER13479

RER27127

RER26815

RER27434

 *   Original - Powdered Metal Gears
 ** Upgraded - CNC Machined Gears
If your Vigilante has a CNC Aluminum Center 
Di�erential Case (RER39156); it already has the CNC 
gears installed and is the latest version of the vehicle. 
See PG. 12 

Vigilante Exploded Views

Front & Rear Differential Assembly

Center Differential Assembly

TM

13



Front axle

rear axle

RER26509

RER26512

RER26514

RER26513

RER26320

RER26320

**RER37645
 *RER26812

RER26711

RER26711

RER27434

RER26915

RER26915

RER27023

RER27023

RER27129

RER27129

RER27525

RER27326

RER27326

RER26313

RER27326

RER27
32

6

RER26314

14582

07169

RER26411

RER26410
07170

RER26316

BS810-074

RER26410
RER11376

07170

RER26319

RE
R2

65
09

RER27434
RER26710

07170

RER26315

RER27326

BS502-022

50104

50107

BS502-022

50104

RER11376

07170

14582

07169

RER26411

RER26709

RER26409 07170

RER2631950104

07170

50107

RER27
32

6

BS810-074

BS502-026RER26914

RER26914
**RER37548
*RER26812

RER27326

Front/rear Differential

Shock Assembly

RER26711

RER26813

**RER39360

RER26815

RER27434

               **RER37545 
                 *RER26717

RER26914

RER27434
**RER37547
  *RER26811

RER27124

RER27124

RER27224

RER27324

RER27325

R
ER

20
11

3

RER20113

RER20113

 *RER26816

 *RER26814

**RER39156

RER26816

RER27127

RER13479

RER27127

RER26815

RER27434

Vigilante Exploded Views

Shock Assembly

TM

14



Front axle

rear axle

RER26509

RER26512

RER26514

RER26513

RER26320

RER26320

**RER37645
 *RER26812

RER26711

RER26711

RER27434

RER26915

RER26915

RER27023

RER27023

RER27129

RER27129

RER27525

RER27326

RER27326

RER26313

RER27326

RER27
32

6

RER26314

14582

07169

RER26411

RER26410
07170

RER26316

BS810-074

RER26410
RER11376

07170

RER26319

RE
R2

65
09

RER27434
RER26710

07170

RER26315

RER27326

BS502-022

50104

50107

BS502-022

50104

RER11376

07170

14582

07169

RER26411

RER26709

RER26409 07170

RER2631950104

07170

50107

RER27
32

6

BS810-074

BS502-026RER26914

RER26914
**RER37548
*RER26812

RER27326

Front axle

rear axle

RER26509

RER26512

RER26514

RER26513

RER26320

RER26320

**RER37645
 *RER26812

RER26711

RER26711

RER27434

RER26915

RER26915

RER27023

RER27023

RER27129

RER27129

RER27525

RER27326

RER27326

RER26313

RER27326

RER27
32

6

RER26314

14582

07169

RER26411

RER26410
07170

RER26316

BS810-074

RER26410
RER11376

07170

RER26319

RE
R2

65
09

RER27434
RER26710

07170

RER26315

RER27326

BS502-022

50104

50107

BS502-022

50104

RER11376

07170

14582

07169

RER26411

RER26709

RER26409 07170

RER2631950104

07170

50107

RER27
32

6

BS810-074

BS502-026RER26914

RER26914
**RER37548
*RER26812

RER27326

Front/rear Differential

Shock Assembly

RER26711

RER26813

**RER39360

RER26815

RER27434

               **RER37545 
                 *RER26717

RER26914

RER27434
**RER37547
  *RER26811

RER27124

RER27124

RER27224

RER27324

RER27325

R
ER

20
11

3

RER20113

RER20113

 *RER26816

 *RER26814

**RER39156

RER26816

RER27127

RER13479

RER27127

RER26815

RER27434

Upper Suspension Arm

 *   Original - Powdered Metal Gears
 ** Upgraded - CNC Machined Gears
If your Vigilante has a CNC Aluminum 
Center Di�erential Case (RER39156); it 
already has the CNC gears installed and 
is the latest version of the vehicle. 
See PG. 12 

Vigilante Exploded Views

Rear Axle Assembly

TM

15



Roiling chassis assembly-1

RER26609

RER26309

RER26317 & RER26318

RER26613

RER27432

RER27433

RER26715

RER26822

RER26822

RER26913

RER27125

RER27429

RER27429RER27429

RER27426

BS502-022

RER20113 RER20113

BS502-022

RER26309

RER26714

BS502-022

BS502-022
14586

BS502-026

RER11383

RER27425
RER27425

BS502-026

**RER37546
*RER26716

BS810-074

RER27425

**RER37545
*RER26717

BS810-074

RER27428

RER27428

RER26318

RER26318

BS502-026

RER33535

RER33535

Roiling chassis assembly-1

RER26609

RER26309

RER26317 & RER26318

RER26613

RER27432

RER27433

RER26715

RER26822

RER26822

RER26913

RER27125

RER27429

RER27429RER27429

RER27426

BS502-022

RER20113 RER20113

BS502-022

RER26309

RER26714

BS502-022

BS502-022
14586

BS502-026

RER11383

RER27425
RER27425

BS502-026

**RER37546
*RER26716

BS810-074

RER27425

**RER37545
*RER26717

BS810-074

RER27428

RER27428

RER26318

RER26318

BS502-026

RER33535

RER33535

Front axle

rear axle

RER26509

RER26512

RER26514

RER26513

RER26320

RER26320

**RER37645
 *RER26812

RER26711

RER26711

RER27434

RER26915

RER26915

RER27023

RER27023

RER27129

RER27129

RER27525

RER27326

RER27326

RER26313

RER27326

RER27
32

6

RER26314

14582

07169

RER26411

RER26410
07170

RER26316

BS810-074

RER26410
RER11376

07170

RER26319

RE
R2

65
09

RER27434
RER26710

07170

RER26315

RER27326

BS502-022

50104

50107

BS502-022

50104

RER11376

07170

14582

07169

RER26411

RER26709

RER26409 07170

RER2631950104

07170

50107
RER27

32
6

BS810-074

BS502-026RER26914

RER26914
**RER37548
*RER26812

RER27326

Front axle

rear axle

RER26509

RER26512

RER26514

RER26513

RER26320

RER26320

**RER37645
 *RER26812

RER26711

RER26711

RER27434

RER26915

RER26915

RER27023

RER27023

RER27129

RER27129

RER27525

RER27326

RER27326

RER26313

RER27326

RER27
32

6

RER26314

14582

07169

RER26411

RER26410
07170

RER26316

BS810-074

RER26410
RER11376

07170

RER26319

RE
R2

65
09

RER27434
RER26710

07170

RER26315

RER27326

BS502-022

50104

50107

BS502-022

50104

RER11376

07170

14582

07169

RER26411

RER26709

RER26409 07170

RER2631950104

07170

50107

RER27
32

6

BS810-074

BS502-026RER26914

RER26914
**RER37548
*RER26812

RER27326

Steering Link

Upper Suspension Arm

 *   Original - Powdered Metal Gears
 ** Upgraded - CNC Machined Gears
If your Vigilante has a CNC Aluminum 
Center Di�erential Case (RER39156); it 
already has the CNC gears installed and 
is the latest version of the vehicle. 
See PG. 12 

Vigilante Exploded Views

Front Axle Assembly

TM

16



Roiling chassis assembly-1

RER26609

RER26309

RER26317 & RER26318

RER26613

RER27432

RER27433

RER26715

RER26822

RER26822

RER26913

RER27125

RER27429

RER27429RER27429

RER27426

BS502-022

RER20113 RER20113

BS502-022

RER26309

RER26714

BS502-022

BS502-022
14586

BS502-026

RER11383

RER27425
RER27425

BS502-026

**RER37546
*RER26716

BS810-074

RER27425

**RER37545
*RER26717

BS810-074

RER27428

RER27428

RER26318

RER26318

BS502-026

RER33535

RER33535

Roiling chassis assembly-1

RER26609

RER26309

RER26317 & RER26318

RER26613

RER27432

RER27433

RER26715

RER26822

RER26822

RER26913

RER27125

RER27429

RER27429RER27429

RER27426

BS502-022

RER20113 RER20113

BS502-022

RER26309

RER26714

BS502-022

BS502-022
14586

BS502-026

RER11383

RER27425
RER27425

BS502-026

**RER37546
*RER26716

BS810-074

RER27425

**RER37545
*RER26717

BS810-074

RER27428

RER27428

RER26318

RER26318

BS502-026

RER33535

RER33535

 *   Original - Powdered Metal Gears
 ** Upgraded - CNC Machined Gears
If your Vigilante has a CNC Aluminum 
Center Di�erential Case (RER39156); it 
already has the CNC gears installed and 
is the latest version of the vehicle. 
See PG. 12 

Vigilante Exploded Views

Chassis Assembly

TM

17

Center Drive Shaft



Roiling chassis assembly-1

RER26609

RER26309

RER26317 & RER26318

RER26613

RER27432

RER27433

RER26715

RER26822

RER26822

RER26913

RER27125

RER27429

RER27429RER27429

RER27426

BS502-022

RER20113 RER20113

BS502-022

RER26309

RER26714

BS502-022

BS502-022
14586

BS502-026

RER11383

RER27425
RER27425

BS502-026

**RER37546
*RER26716

BS810-074

RER27425

**RER37545
*RER26717

BS810-074

RER27428

RER27428

RER26318

RER26318

BS502-026

RER33535

RER33535

Roiling chassis assembly-1

RER26609

RER26309

RER26317 & RER26318

RER26613

RER27432

RER27433

RER26715

RER26822

RER26822

RER26913

RER27125

RER27429

RER27429RER27429

RER27426

BS502-022

RER20113 RER20113

BS502-022

RER26309

RER26714

BS502-022

BS502-022
14586

BS502-026

RER11383

RER27425
RER27425

BS502-026

**RER37546
*RER26716

BS810-074

RER27425

**RER37545
*RER26717

BS810-074

RER27428

RER27428

RER26318

RER26318

BS502-026

RER33535

RER33535

Vigilante Exploded Views

Steering Assembly

TM

18

Steering Link



Rolling chassis assembly-2

RER26311

RER26412

RER26413

RER26611

RER26510

RER26614

RER26615

RER26713

RER27431

RER27427

RER27426

RER27426

07169
RER24110

RER27128

07169

07170

07169

07170

07170

07169

07169

RER26612

RER26610

RER27425

07170

14582
14582

07169

07170

07169

07170

RER27128

RER26612

07169

07169

07169

RER26312

07169

50087
RER20113

07169
07169

RER20113

RER27425
BS502-026

07170
07169

07169

RER20113
50087

07169

RER26510

RER33535

Vigilante Exploded Views

Chassis Assembly

TM

19

Front Bumper

Braces

Rear Bumper

Motor



RTR Vehicle

body assembly

RER26511

RER26712

RER26820

RER26821

13832

13832
BS810-074

13832 07169
13832

RER27126

RTR Vehicle

body assembly

RER26511

RER26712

RER26820

RER26821

13832

13832
BS810-074

13832 07169
13832

RER27126

Vigilante Exploded Views

Body Assembly

TM

20



RTR Vehicle

body assembly

RER26511

RER26712

RER26820

RER26821

13832

13832
BS810-074

13832 07169
13832

RER27126

RTR Vehicle

body assembly

RER26511

RER26712

RER26820

RER26821

13832

13832
BS810-074

13832 07169
13832

RER27126

Vigilante Exploded Views

Body Installation

TM

21

https://www.redcatracing.com/products/vigilante-full-cnc-gear-set
https://www.redcatracing.com/products/vigilante-full-cnc-gear-set


Vigilante Parts List

Spare Parts

TM

22

RER26309 Main Chassis Set (1set)
RER26310 Battery Tray and Side Guard Set (1set)
RER26311 Lower Skid Plate (Center) (1pc)
RER26312 Front/Rear Lower Skid Set (1set)
RER26313 Front Suspension Arms (Plastic)(2pcs)
RER26314 Rear Suspension Arms (Plastic)(2pcs)
RER26315 Lower Suspension Arm Pin Set (4pcs)
RER26316 Upper Suspension Arm Pin Set (4pcs)
RER26317 Steering Rack Set (1set)
RER26318 Servo Saver Assembly (Plastic)(1set)
RER26319 Suspension Block Cover Set (Plastic)(1set)
RER26320 Shock Tower (Plastic)(1pc)
RER26409 Front Caster Block Set (Plastic)(1set)
RER26410 Front and Rear Gearbox Housings (Plastic)(1set)
RER26411 Body Mount Set w/ Braces (1set)
RER26412 Front Bumper Set (Plastic)(1set)
RER26413 Rear Bumper Set (Plastic)(1set)
RER26509 CVA Driveshafts (2pcs)
RER26510 Support Mount Set (1set)
RER26511 Pre-Mounted MT-5 Tires w/ Wheels (1pr)
RER26512 Front Upper Arm Set (2pcs)
RER26513 Rear Upper Arm Set (2pc)
RER26514 Turnbuckles (90mm)(2pcs)
RER26609 Turnbuckle (50mm)(1pc)
RER26610 Front Chassis Brace (1pc)
RER26611 Rear Chassis Brace (1pc)
RER26612 Support Plate Set (1set)
RER26613 Motor Mount A (1pc)
RER26614 Motor Mount B (1pc)
RER26615 18 Tooth Steel Pinion Gear (Mod1)(1pc)
RER26709 L/R Knuckle Set (Aluminum)(1pr)
RER26710 Rear Hubs (Aluminum)(1pr)
RER26711 Wheel Hex Set (Aluminum)(4pcs)
RER26713 Motor Heatsink W/ Fan (1set)
RER26714 Servo Arm Set (1set)
RER26715 Center Drive Shaft Set (1Set)

RER26716 Gear Set (18T&46T)(1set)
RER26717 48T Spur Gear (Mod1)(1pc)
RER26811 Ring Gear (40T)(1pc)
RER26812 Diff Pinion Gear (13T)(1pc)
RER37546  Gear Set CNC W/ Shaft (18T&46T)(1set)
RER37545  48T CNC Spur Gear (Mod1)(1pc)
RER37547  CNC Ring Gear (40T)(1pc)
RER37645  CNC Rear Diff Pinion Gear (13T)(1pc)
RER37548  CNC Front Diff Pinion Gear (13T)(1pc)
RER39360  Center Diff Rear Output Shaft (For CNC Pinion)(1pc)
RER26813 F/R Differential Outdrives (2pcs)
RER26814 Center Diff Output Gears (2pcs)
RER26815 Diff Spider Gear Set (1set)
RER39156  Differential Case (CNC Aluminum)(1pc)
RER26816 Differential Case Set (1set)
RER26916 Upper Arm Mount (1pc)
RER27023 Shock Strap Kit (4pcs)
RER27123 Hub Bushings (Plastic)(1set)
RER27124 Differential Seal Set (1set)
RER33535 Center Diff Covers (2pcs)
RER27125 Switch Cover (1pc)
RER27126 Body Plastics Set (1set)
RER27127 Shock Rebuild Kit (1set)
RER27128 F/R Bumper Mount/Support Kit (1set)
RER27129 Suspension Pin Braces (4pcs)
RER27223 Rod End Kit (Plastic)(1set)
RER27224 Shock Caps (Plastic)(4pcs)
RER27323 Suspension Bushing Set (1set)
RER27324 Shock Shafts (2pcs)
RER27625 Shock Absorbers (2pcs)
RER26820 1/5th Body W/ Decals and Accessories (Blue) (1set)
RER27430 1/5th Body W/ Decals and Accessories (Clear) (1set)

* Original Powdered Metal Gear Set
** Upgraded CNC Machined Gear Set (See pg.21)

*
*
*
*

**
**
**
**
**
**

**



Vigilante Parts List

Electronics

Ball Bearings

Hardware

TM

23

RER26821 1/5th Body Clips (10pcs)
RER26712 24mm Wheel Nuts (Aluminum)(4pcs)
RER27225 24mm Wheel Wrench (1pc)
RER27325 2.5x12mm Button Head Machine Thread Screws (12pcs)
RER27326 3x5mm Button Head Machine Thread Screws (12pcs)
RER27425 4x10mm Button Head Machine Screws (12pcs)
RER27426 4x18mm Button Head Machine Thread Screws (12pcs)
RER27427 4x20mm Set Screw Machine Thread (8pcs)
RER27428 4mm Flange Lock Nuts (12pcs)
RER27429 3x16mm Screw Pin Machine Thread (4pcs)
RER27525 5x16mm Button Head Machine Thread Screws (12pcs)
BS502-026 3x8mm Button Head Hex Machined Thread Screws (12pcs)
07170 4x16mm Cap Head Hex Machine Thread Screws (8pcs)
07169 4x12mm Button Head Hex Machine Thread Screws (8pcs)
14582 3x14mm Button Head Hex Machine Thread Screws (10pcs)
50104 4x25mm Button Head Hex Machine Thread Screws (4pcs)
BS810-074 4x14mm Button Head Hex Machine Thread Screws (12pcs)
RER11376 3x16mm Button Head Hex Machine Thread Screws (10pcs)
50107 6x6mm Set Screws (8pcs)
BS502-022 3x10mm Button Head Hex Machine Thread Screws (12pcs)
RER13479 2.5x6mm Button Head Hex Machine Thread Screws (12pcs)
13832 4x8mm Button Head Hex Machine Thread Screws (4pcs)
13832 4x8mm Button Head Hex Machine Thread Screws (4pcs)
RER20113 4x14mm Countersunk Hex Machine Thread Screws (12pcs)
14586 3x6mm Button Head Hex Machine Thread Screws (8pcs)
RER11383 3x8mm Countersunk Hex Machine Thread Screws (10pcs)

RER26822 6x13x5MM Ball Bearings (5pcs)
RER26913 8x12x3.5MM Ball Bearings (5pcs)
RER26914 15x24x5MM Ball Bearings (5pcs)
RER26915 20x32x7MM Ball Bearings (5pcs)
RER27434 12x24x6mm Ball Bearings (8pcs)

RER27431 1200KV Brushless Motor (1pc)
RER27432 160 Amp ESC w/ XT90 Connector (1pc)
RER27433 1/5th Scale Servo (70KG)(1pc)



www.redcatracing.com

Follow us on social media
Take a photo, create a video, post and share your Redcat experience.

Stay up to date on the latest Redcat news, products, and creative content. While these profiles are not 
customer service channels, you might find that one of our subject experts

or another member of the community is able to assist you. If you have an issue or need
technical and or product support, please reach out to Redcat directly through our website. 

https://www.facebook.com/RedcatRacing

https://www.instagram.com/redcatracing/

https://www.youtube.com/RedcatRacing

https://twitter.com/RedcatRacing

https://www.pinterest.com/redcatracing/

https://www.tiktok.com/@redcatracing




